Body,container reach stacker,RSC45C2 SANY BFJ

 

 

Part No.

Description

60279623

Seal, oil, BASL

 


 

 

 

Part No.

Description

60322186

block

60123244

O-ring

60322187

block

A210609000084

O-ring

60123244

O-ring

 


 

 

Part No.

Description

A210111000081

Bolt M6x25

A210401000016

Washer Lock M6

A210405000006

Washer Flat M6

A820199003267

Plate, clamp, shaft

A820301015782

Shaft, connecting

A820202004454

Bushing

 

 


 

 

Part No.

Description

60225676

Screw

60225677

Ring, seal, dustproof

60225678

Flange

60225679

Seal, oil

60225680

O-ring

60225681

Ring, bearing seat

60225682

Bearing, needle, axial

60225683

Key, parallel

60140758

O-ring

60225684

Plate, distributor

60225685

Set, gear wheel

60225686

Cover, end

60225687

Washer

60225688

Bolt

60225689

Valve, check

 

 

 


 

 

Part No.

Description

10201429

Assembly, piston rod

B230101000474

Seal, Dust

B230101001952

Seal, ZBR

B230101001950

Seal, GS

A880803040008

Ring, Wear, FR

10201418

Sleeve, guide

10201417

Ring, retaining

A210609000087

O-ring

A210609000311

O-ring

10201419

Piston

B230101001155

Seal

A210208000001

Screw

10201426

Assembly, cylinder barrel

A210612000023

Bearing, joint

A210416000037

Snap Ring

A210805000003

Fitting, grease

10347413

Package, sealing parts, industrial art

 


 

 

 

Part No.

Description

10201903

Section, basic, boom

A820101032859

Baffle, upper

A820101032860

Baffle, lower

A210111000044

Bolt

A210401000002

Washer

A210307000001

Nut

11307173

Plate, back-up, nylon

A820499000044

Block, valve, side

A820201000711

Support, retaining

A210401000004

Washer

A210111000229

Bolt M16×45GB5783

A820101312402

Gasket, side valve block

A229900007632

Nut

A210110000122

Bolt

A820101312400

Gasket, adjusting, sliding block, 2

13178278

Cylinder, pitching

A210416000022

Snap Ring Internal M68

10201907

Assemlby, shaft, pitching cylinder

A210491000122

Washer Flat M24

A210401000008

Washer Lock M24

10859971

Bearing, sliding

10859963

Bearing, sliding

 

 


 

 

 

Part No.

Description

10201926

Assembly, rear shaft

A210111000112

Bolt M16x40

12055819

Components, lower sliding block

10089451

Support

A820101341776

Cover, rainproof, sensor

A210210000010

Screw

A210401000016

Washer Lock M6

A820101337402

Plate, mounting, displacement sensor

A210111000011

Washer Lock M10

A210405000011

Washer Flat M10

A210401000001

Washer Lock M10

A810303990183

Components, sliding block, upper

A820101312406

Baffle, rear

A210111000227

Bolt M16×30GB5783

A210804000002

Zerk, Grease

13818139

Support

 

Leave a Reply

Your email address will not be published. Required fields are marked *